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UALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
. ~ (ACCORDING TO EN102W TYPE 3.1) , . 

A S E G U , W I E N T O  DE CALIDAD CERTIFICADODE CUMPLIMIENTO 
CERTIFY n l A T  THE PRODU ED BEIQW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDWG TD OUR QUALlTY SYSTEM AND REQUIREMENTS GlVEN lN ONE 

. ~ FOLIQWING STANDARDS LAST ED~I~ON: 
CERTIFICAMOS QUE EL PRODU w ABAJO FUE DISENADO, FABRJCADO Y PROBADO DE ACUEREO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIWS EN UNO O MAS 

ESTANDARES ULTIMA EDICION.) 

CERTIFICADO POR CERTIFIED BY : 
ASEGURAMIENTO DE CALIDAD QUALITY ASSURANCE 

ía 

API 598 - VALVE INSPECTION AND TESTiNG API 6D - PIPELWE VALVES -CATE, PLUG, BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDWG API M)O - STEEL GATE VALVES, FLANGED AND WELDWG ENDS 
ANSI 816-10 - FACE TD FACE AND END TO END DIMENSIONS OF VALVES ANSIB16-11 - FORGED FITTINGS, SOCKET - WELDWG ANDTHREADED 
ANSI B16-34 - VALVES - FLANGED, THREADED AND WELDING ENDS API 602 - COMPACT STEEL GATE VALVES - FLANGED, THREADED, 
MSS-SP6I - PRESSURE TESTING OF STEEL VALVES WELDWG AND EXTENDED - BODY ENDS 

P a r t  No. AC061AO8MAB830000M r BACK 'SIDE (LACO SHELL 
(Código) 6" Fig. 5202 F UT WCB, API TAIM No.8 830000M 

PRESSURE T E S T  
(PRUEBAS DE PRESION) (SE*T) 1 2 

450 450 N A  N A  

80 80 

Descrivtion 
Descripción CAST STEEL CATE VALVE 150 CLASS 

(VALWLA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVEWíiH W W  EMISSIONCONIUOL (54 PPM'S MAX.1 ( Y A L W L A  SUMINISTRADA CON C O N T R S  
EMISIONES FUGITIVAS ( ~ ~ P P M ' S ~ . )  I 

HYDROSTATIC ( P S ~  
(HDROSTATICA) 

PNEUMATIC (PSI) 
< (NEUMATICA) 

MECHANICAL TESTS 

TENS YIELD ELG RED BHN 

KPSI KPSI % % 
C V N ~  IST 2ND 3RD AVC 

73.52 45.39 27 57 164 

77.43 48.43 33 54 156 

73.23 43.79 28 50 166 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICIÓN QULMICA (%) 

ITEM HEAT No. MATERIAL 
<PARTE1 <COLADA) (ASTM) 

BODY WH33195 ASl'hlA-Z16AVCB 
CUERPO 

BONNET WH23268 ASTMA-216AVCB 
BONETE 

WEDGE WH33253 ASTMA-216wCB 
DISrn 

v C Mil P S S¡ Ni C r  M 0  CU Cb 
0.199 0.930 0.029 0.018 0.450 0.035 0.042 0.008 0.035 0.001 

Normaüzated lo (Nomalizauo a) 930 Temoer lo (Temole a) 650 Enfnado en aire. 
0.215 0.974 0.035 0.026 0.524 0.043 0.048 0.018 0.019 0.002 

Nomlizaied lo (Normalizado a) 920 Temwr lo ( T e m l e  a) 650 Cwled ui air (Enfiado en aire.) 
0.218 0.940 0.024 0.012 0.459 0.049 0.067 0.016 0.034 0.001 

Normaüzaled lo ~Nomliza<Io a) 930 Ternoer lo (Temole a) 650 Enfiado en aire. 


